

Monoclonal Antibodies for Severe Asthma

Goal(s):

- Restrict use of monoclonal antibodies to patients with severe asthma requiring chronic systemic corticosteroid use or with history of asthma exacerbations in the past year that required an Emergency Department visit or hospitalization.
- Restrict use for conditions not funded by the OHP (e.g., chronic urticaria).

Length of Authorization:

- Up to 12 months

Requires PA:

- Biologic drugs with indications for asthma (see **Table 2** below)

Covered Alternatives:

- Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org
- Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/

Table 1. Maximum Adult Doses for Inhaled Corticosteroids.

High Dose Corticosteroids:	Maximum Dose
Qvar (beclomethasone)	320 mcg BID
Pulmicort Flexhaler (budesonide)	720 mcg BID
Alvesco (ciclesonide)	320 mcg BID
Aerospan (flunisolide)	320 mcg BID
Arnuity Ellipta (fluticasone furoate)	200 mcg daily
Flovent HFA (fluticasone propionate)	880 mcg BID
Flovent Diskus (fluticasone propionate)	1000 mcg BID
Asmanex Twisthaler (mometasone)	440 mcg BID
Asmanex HFA (mometasone)	400 mcg BID
High Dose Corticosteroid / Long-acting Beta-agonists	Maximum Dose
Symbicort (budesonide/formoterol)	320/9 mcg BID
Advair Diskus (fluticasone/salmeterol)	500/50 mcg BID
Advair HFA (fluticasone/salmeterol)	460/42 mcg BID
Wixela Inhub (fluticasone/salmeterol)	500/50 mcg BID
Airduo RespiClick (fluticasone/salmeterol)	464/28 mcg BID
Breo Ellipta (fluticasone/vilanterol)	200/25 mcg daily
Dulera (mometasone/formoterol)	400/10 mcg BID

Table 2. FDA-approved indications and ages

Drug	Eosinophilic Asthma	Moderate to Severe Persistent Asthma	Hypereosinophilic Syndrome (HES)	Eosinophilic Granulomatosis with Polyangiitis (EGPA)	Chronic Rhinosinusitis with Nasal Polyposis (CRSwNP)	Atopic Dermatitis (AD)
Dupilumab	≥12 years (or with oral corticosteroid dependent asthma)				≥18 years	≥6 years
Benralizumab	≥12 years					
Reslizumab	≥18 years					
Mepolizumab	≥6 years		≥ 12 years	≥18 years	≥18 years	
Omalizumab		≥6 years			≥18 years	

Approval Criteria

1. What diagnosis is being treated?	Record ICD10 code.	
2. Is the request for continuation of therapy previously approved by the FFS program?	Yes: Go to Renewal Criteria	No: Go to #3
3. Is the diagnosis an OHP-funded diagnosis? <u>Note:</u> chronic idiopathic urticaria is not an OHP-funded condition	Yes: Go to #4	No: Pass to RPh. Deny; not funded by the OHP.
4. Is the request for an FDA-approved indication and age (Table 2)?	Yes: Go to #5	No: Pass to RPh. Deny; medical appropriateness.
5. Does the patient have a concurrent prescription for EpiPen® or equivalent so they are prepared to manage delayed anaphylaxis if it occurs after monoclonal antibody therapy?	Yes: Go to #6	No: Pass to RPh. Deny; medical appropriateness.
6. Is the diagnosis Severe Atopic Dermatitis (AD)?	Yes: Go to #7	No: Go to #9
7. Is the medication being prescribed by or in consultation with a dermatologist or a provider who specializes in care of atopic dermatitis?	Yes: Go to #8	No: Pass to RPh. Deny; medical appropriateness

Approval Criteria

<p>8. Does the patient have a documented contraindication or failed trial of the following treatments:</p> <ul style="list-style-type: none"> • Moderate to high potency topical corticosteroid (e.g., clobetasol, desoximetasone, desonide, mometasone, betamethasone, halobetasol, fluticasone, or flucinonide) <u>AND</u> • Topical calcineurin inhibitor (tacrolimus, pimecrolimus) or topical phosphodiesterase (PDE)-4 inhibitor (crisaborole) <u>AND</u> • Oral immunomodulator therapy (cyclosporine, methotrexate, azathioprine, mycophenolate mofetil, or oral corticosteroids)? 	<p>Yes: Document drug and dates trialed and intolerances (if applicable):</p> <p>1. _____(dates)</p> <p>2. _____(dates)</p> <p>3. _____(dates)</p> <p>Approve for length of treatment; maximum 6 months.</p>	<p>No: Pass to RPh. Deny; medical appropriateness</p>
<p>9. Is the request for eosinophilic granulomatosis with polyangiitis (EGPA, formerly known as Churg-Strauss Syndrome) for at least 6 months that is refractory to at least 4 weeks of oral corticosteroid therapy (equivalent to oral prednisone or prednisolone 7.5 to 50 mg per day)?</p>	<p>Yes: Approve for 12 months.</p> <p>Mepolizumab dose: 300 mg (3 x 100mg syringes) every 4 weeks</p>	<p>No: Go to #10</p>
<p>10. Is the request for the treatment of a patient with hypereosinophilic syndrome (HES) with a duration of 6 months or greater without an identifiable non-hematologic secondary cause?</p>	<p>Yes: Approve for 12 months.</p> <p>Mepolizumab dose: 300 mg (3 x 100mg syringes) every 4 weeks</p>	<p>No: Go to #11</p>
<p>11. Is the request for treatment of nasal polyps?</p>	<p>Yes: Go to # 12</p>	<p>No: Go to #14</p>
<p>12. Is the prescriber an otolaryngologist, or allergist who specializes in treatment of chronic rhinosinusitis with nasal polyps?</p>	<p>Yes: Go to # 13</p>	<p>No: Pass to RPh. Deny; medical appropriateness</p>
<p>13. Has the patient failed medical therapy with intranasal corticosteroids (2 or more courses administered for 12 to 26 weeks¹)?</p>	<p>Yes: Approve for 6 months</p>	<p>No: Pass to RPh. Deny; medical appropriateness</p>

Approval Criteria

14. Is the prescriber a pulmonologist or an allergist who specializes in management of severe asthma?	Yes: Go to #15	No: Pass to RPh. Deny; medical appropriateness.
15. Has the patient required at least 1 hospitalization or ≥ 2 ED visits in the past 12 months while receiving a maximally-dosed inhaled corticosteroid (Table 1) AND 2 additional controller drugs (i.e., long-acting inhaled beta-agonist, montelukast, zafirlukast, tiotropium)?	Yes: Go to #16 Document number of hospitalizations or ED visits in past 12 months: _____. This is the baseline value to compare to in renewal criteria.	No: Pass to RPh. Deny; medical appropriateness.
16. Has the patient been adherent to current asthma therapy in the past 12 months?	Yes: Go to #17	No: Pass to RPh. Deny; medical appropriateness.
17. Is the patient currently receiving another monoclonal antibody for asthma (e.g., dupilumab, omalizumab, mepolizumab, benralizumab or reslizumab)?	Yes: Pass to RPh. Deny; medical appropriateness.	No: Go to #18
18. If the claim is for omalizumab, can the prescriber provide documentation of allergic IgE-mediated asthma diagnosis, confirmed by a positive skin test or in vitro reactivity to perennial allergen?	Yes: Approve once every 2-4 weeks for up to 12 months. Document test and result: _____	No: Go to #19
19. If the request is for asthma with an eosinophilic phenotype, can the prescriber provide documentation of severe eosinophilic asthma, confirmed by blood eosinophil count ≥ 300 cells/ μ L in the past 12 months?	Yes: Approve once every 4 to 8 weeks for up to 12 months. Note: Initial benralizumab dose is 30 mg every 4 weeks x 3 doses followed by 30 mg every 8 weeks Document eosinophil count (date): _____	No: Pass to RPh. Deny; medical appropriateness.

Renewal Criteria

1. Is the request to renew therapy for EGPA, nasal polyps, or HES?	Yes: Go to #2	No: Go to #3
--	----------------------	---------------------

Renewal Criteria		
2. Have the patient's symptoms improved with therapy?	Yes: Approve for 12 months	No: Pass to RPh. Deny; medical appropriateness.
3. Is the request to renew therapy for atopic dermatitis?	Yes: Go to #4	No: Go to #5
4. Have the patient's symptoms improved with dupilumab therapy? <ul style="list-style-type: none"> at least a 50% reduction in the Eczema Area and Severity Index score (EASI 50) from when treatment started OR at least a 4-point reduction in the Dermatology Life Quality Index (DLQI) from when treatment started OR at least a 2 point improvement on the Investigators Global Assessment (IGA) score? 	Yes: Approve for 12 months	No: Pass to RPh. Deny; medical appropriateness.
5. Is the patient currently taking an inhaled corticosteroid and 2 additional controller drugs (i.e., long-acting inhaled beta-agonist, montelukast, zafirlukast, theophylline)?	Yes: Go to #6	No: Pass to RPh. Deny; medical appropriateness.
6. Has the number of ED visits or hospitalizations in the last 12 months been reduced from baseline, or has the patient reduced their systemic corticosteroid dose by $\geq 50\%$ compared to baseline?	Yes: Approve for up to 12 months.	No: Pass to RPh. Deny; medical appropriateness.

- Chong LY, Head K, Hopkins C, Philpott C, Burton MJ, Schilder AG. Different types of intranasal steroids for chronic rhinosinusitis. *Cochrane Database Syst Rev.* 2016; 4:Cd011993.

P&T Review: 8/21 (DM); 10/20 (KS), 7/19 (DM); 7/18; 7/16
Implementation: 9/1/21; 8/19/19, 8/15/18, 8/16